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Almost Cylindrical

P A4 Al LD
e HE ~ 6S2P-18650
Product Name: Li-ion Battery Model:
[ELE . I P - IRYIR 2 > AR I A PR A ]
Trade Mark: é%( HJ Manufacturer: S_hen_zhen KHJ Semiconductor
Lighting Co., Ltd.
¥ QI R
R #1-#48 RS 20-25° C, 45-75%R.H
Sample No.: Testing Condition:
FE AT B
Basic Information
FRAR LR 220V Fo WL 25 2V BUEARIGER | 2400mAh
Nominal Voltage ' Charge Limit Voltage ' Rate 97.68Wh
capacity/Energy
— v 25 v 2
FtfE 78 H LV 0.88A *E{ﬁﬁﬁt@',tﬁmh 0.88A Bk 7 4400mA
Stamée;rrc:eirtlarge : Standgﬁrzﬁfharge : Max. Charge Current
B S G NIREYS
Uil
Max. Discharge 4400mA End Ch c 5 t 880mA Final Discharge 18V
Current n arge L.urren Voltage
X K7 4
S Almost cuboid Bl R 131.3x72.2x34.3 | AR 12Pcs
Shape (5 B A4k Size (mm) Internal cells Count

IR 7 VLR 4] 52 b UE/ Test method and criterion:
Recommendations on the Transport of Dangerous Goods, Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1)
B T ak bz i) BBz e, 38.3bRiHE 2K
(ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1)

K510 H / Test Iltem:
T.1: Altitude simulation, Test T.2: Thermal test, Test T.3: Vibration, Test T.4: Shock
Test T.5: External short circuit, Test T.6: Impact / Crush, Test T.7: Overcharge,
Test T.8: Forced discharge

K59 4518 | Conclusion:

Pass &1
o N e
Lol é g 2y W/
Tested by: Reviewed by: Approved by: V
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—# 488 / General remark:
ARG I ARG 45 HA L I R AT .

laboratory.

The test results presented in this report relate only to the object tested.
BRAEA AR, A5 A G = 15 I HE AR T A8 23 S

This report shall not be reproduced, except in full, without the written approval of the Issuing testing

Tl AR I 17 ) E / Possible test case verdicts:

— BB DUANAE FH ARG i

— Test object does not meet the requirement

. N/A (or N)
— Test case does not apply to the test object
—IRIG it A2 2R
) ) P (Pass)
— Test object does meet the requirement
— IR AN AL 2K
e - F (Fail)
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ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1
4<#k/Clause |#r#EZ R/ Requirement + Test 253 | Result Ji %€/ Verdict
38.3.4.1 Test T.1: Altitude simulation/fs E P

Test cells and batteries shall be stored at a
pressure of 11.6 kPa or less for at least six
hours at ambient temperature (20+£5°C)/# H., P
SRR S 2015°C . KR IAKRT
11.6kpaJ A5 I AEA D T84/

Cells and batteries meet this requirement if
there is no mass loss, no leakage, no venting,
no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell or
battery after testing is not less than 90% of its
voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully P
discharged states.

[ESHHEIBAT S 2K sk, Tk

W TR Toor . TR R TG K
S R E R T IS T S AMIG K
AT % FL S FRI90% o EIHIC T Ha s 7 T ) 5K
AN H T 78 A0TSR HLES A .

38.3.4.2 Test T.2: Thermal test/if E A% P

Test cells and batteries are to be stored for at
least six hours at a test temperature equal to
72+2°C, followed by storage for at least six
hours at a test temperature equal to -40+2°C.
The maximum time interval between test
temperature extremes is 30 minutes. This
procedure is to be repeated 10 times, after
which all test cells and batteries are to be P
stored for 24 hours at ambient temperature
(2045°C). [ SR FE R TAET 242° CHIFA S TR
BHAR/DBANN, SR JE A -40+2°CHIFR g
JECE 22 /D8 /NN o U A 45 FR) s A T oG i i)
304340 NI 100K, I e R S SR
20+5°CHYMIG T E 24/ .

For large cells and batteries the duration of
exposure to the test temperature extremes
should be at least 12 hours. /4T K HS, £
el A T O 1R N R) f 2> 12N /NI
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Cells and batteries meet this requirement if
there is no mass loss, no leakage, no venting,
no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell or
battery after testing is not less than 90% of its
voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully P
discharged states.

TSRS 2K sk, Tk

W TR Toor . TR TG K
S R E R T IS T R S AMIG
AT % FL S FRI90% o LIRS T Ha s 7 T ) 5K
ANidEH T 58 ORI F S A R

38.3.4.3 Test T.3: Vibration/#z 3} P

Cells and batteries are firmly secured to the
platform of the vibration machine without
distorting the cells in such a manner as to
faithfully transmit the vibration. The vibration
shall be a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz
and back to 7 Hz traversed in 15 minutes.
This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. P
One of the directions of vibration must be
perpendicular to the terminal face. /£ i 247
A AR IR & A b IRB)LLETLBE
B, LATHZEEINZ200Hz, AR5 /b [ £
THZH AR, — M5y Bho XTFE
i A=A B LT 1R BRI 27K, 3E34
NI o FLA—ANRBN T ) 20 T ELRE G R AR
P P

The logarithmic frequency sweep shall differ
for cells and batteries with a gross mass of
not more than 12 kg (cells and small
batteries), and for batteries with a gross mass P
of more than 12 kg (large batteries). /%} T Jit
FEANK 1 2KG I ity (RSN L b ) 17
ik 12kg iy HL L R L), X BN [
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For cells and small batteries: from 7 Hz a
peak acceleration of 1 gn is maintained until
18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total
excursion) and the frequency increased until
a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of
8 gn is then maintained until the frequency is N/A
increased to 200 Hz. /%} T FLEFI/N R, 56)
HAAih . INTHZIF AR DR gty dee Kbz i
HEBE N 18Hz, SRRl /4 7£0.8mm
(eMiFs 1.6mm) Ji88 AT B 3] 5 R B ik
F|8gn (WilH 2 K50HZ), K f5z K INid B AR FFAE
8gn H 2 M= i £]200Hz.

For large batteries: from 7 Hz to a peak
acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained
at 0.8 mm (1.6 mm total excursion) and the
frequency increased until a peak acceleration
of 2 gn occurs (approximately 25 Hz). A peak
acceleration of 2 gn is then maintained until
the frequency is increased P
to 200 Hz. /0 T KHit, Xf#E5h: M7Hz
FHIB CRFFA gy dse K hnis B2 15 2 0% 4 18Hz,
SR K PRI R FF7E0.8mm (s 1.6mm) JF:
HEINA AR BB B KN Id ik F2gn (R 24
25Hz), IR nid B R RF 7 2gn B B AR
Jn#200Hz.

Cells and batteries meet this requirement if
there is no leakage, no venting, no
disassembly, no rupture and no fire during the
test and after the test and if the open circuit
voltage of each test cell or battery directly
after testing in its third perpendicular
mounting position is not less than 90% of its
voltage immediately prior to this procedure.
The requirement relating to voltage is not P
applicable to test cells and batteries at fully
discharged states./Fi L F AT 2K : T
FOERUR . ToIW. GBI o, o
PASTCH KIS s HL O Bt I 1R T 5
FEAMEE TR 7 It FE 11990% 0 LTI T 1,
73 T R SRANE T 58 A8 T H IS B RS R
.

38.3.4.4 Test T.4: Shock/yif; P
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Test cells and batteries shall be secured to
the testing machine by means of a rigid
mount which will support all mounting
surfaces of each test battery.

Each cell shall be subjected to a half-sine
shock of peak acceleration of 150 gn and
pulse duration of 6 milliseconds. Alternatively,
large cells may be subjected to a half-sine
shock of peak acceleration of 50 gn and pulse
duration of 11 milliseconds.

Each battery shall be subjected to a half-sine
shock of peak acceleration depending on the
mass of the battery. The pulse duration shall
be 6 milliseconds for small batteries and 11
milliseconds for large batteries. The formulas P
below are provided to calculate the
appropriate minimum peak accelerations. /UL
Rl A FEHELH e AR F b/ H SRR b, R
TRl 12 28 32 WAL TNk 2 4 150gn LK ik 4
ZE )y ems )RR, SiAk, KA
HL AR I 12 28 52 RTINS S8 2 50gn LA A Jhk 4+
SRR 91 1 ms R IE % i,

B> FE LK 52 3 AR S ol R (R s
FER T H it st . /N L, kR
LRI SR, AT ORI, kb 1],
(-2 N TE AP ST AW P 3 s ST 9 5 2
WA n g

Battery Minimum peak acceleration Pulse
duration

150 gn or result of formula

Small Acceleration(gn)= 100850
batteries mass 6 ms

Acceleration gn
whichever is smaller

50 gn or result of formula P
Large Acceleration(gn)= 30000
batteries mass 11 ms

Acceleration gn
whichever is smaller

*Mass is expressed in kilograms
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Cells and batteries meet this requirement if
there is no mass loss, no leakage, no venting,
no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell or
battery after testing is not less than 90% of its
voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully =)
discharged states.

[ RS AT S 2K ok, ol
W TR Toor . TR TG K
S R E R T IS T R S AMIG
T % L HS 190 %

SHEITUOR T F s 77 T AR B SRANE T T 58 TR LS
) FEL T FEL I

38.3.4.5 Test T.5: External short circuit/#MB45E 5%

The cell or battery to be tested shall be shall
be temperature stabilized so that its external
case temperature reaches 57+4°C and then
the cell or battery shall be subjected to a short
circuit condition with a total external
resistance of less than 0.1 ohm at 57+4°C.
This short circuit condition is continued for at
least one hour after the cell or battery external P
case temperature has returned to 57+4°C. /{#
FENR S5 FE AR E AE57+4°C,  LAMERE M 41
T LIER|S7+4°C, SRR AL IE R /N
TO ARG FELBHL LB AT AL, FE LR A
FWSE WL B)57+4°C 2 o IR FF R EOIRAS 1/
LA

Cells and batteries meet this requirement if
their external temperature does not exceed
170 °C and there is no disassembly, no
rupture and no fire during the test and within
six hours after the test./Hi I FlHL AT A 2 P
K AEMRRIERE D LA JF6A N, SRR
HEEAEIE170°C, IF HIG/r il JomRTG
HKIMG R

38.3.4.6 Test T.6: Impact / Crush/#E i /$f & P

Test procedure — Impact (applicable to

cylindrical cells greater than or equal to 18
mm in diameter) /i (GE A T EHAK T % T P
18mm I [ A1 7 HLEY)
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The sample cell or component cell is to be
placed on a flat smooth surface. A 15.8
mmz0.1mm diameter, at least 6 cm long, or
the longest dimension of the cell, whichever is
greater, Type 316 stainless steel bar is to be
placed across the centre of the sample. A 9.1
kg+0.1 kg mass is to be dropped from a
height of 61+£2.5 cm at the intersection of the
bar and sample in a controlled manner using
a near frictionless, vertical sliding track or p
channel with minimal drag on the falling
mass. The vertical track or channel used to
guide the falling mass shall be oriented 90
degrees from the horizontal supporting
surface. PREFE St JBCE— IR P i F.
¥ 415.8 mmz0.1mm, KEA/NT
6omit) 316 AN FERLI A bl HIIRCE 5, #
— i N9.1 kg+0.1 kg FE ) N 61+2.5 cmif]
e R T 1) R

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface
and perpendicular to the longitudinal axis of
the 15.8 mm+0.1mm diameter curved surface
lying across the centre of the test sample.
Each sample is to besubjected to only a P
single impact. /43 i (1 REdh, O\ 5°F
R MPAT IS ROBAERE 0 EA£15.8
mm0. 1mm25 il & AT H . B
RS .

Test Procedure — Crush (applicable to
prismatic, pouch, coin/button cells and
cylindrical cells not more than 18 mm in N/A
diameter). /55 /& (G TRAEE . £, M/
2 HLO N AR AN I 1 8mm R AT HELES)
A cell or component cell is to be crushed
between two flat surfaces. The crushing is to
be gradual with a speed of approximately 1.5
cm/s at the first point of contact. The crushing
is to be continued until thefirst of the three N/A
options below is reached. /K i HZE 9 4>
I (M5, FEI BB R, 58— A%
ik s _F IR K200 1.5emls. B s Rrakift
17, BB =Rl —

(a) The applied force reaches 13kN+0.78kN;

[/ /335 F13KN£0.78kN N/A
(b) The voltage of the cell drops by at least N/A
100 mV; /FF il (f) HUEs 1 B 42 2> 100mV

(c) The cell is deformed by 50% or more of its

original thickness. /H1th A% FE 1A J5 46 5 B (1) N/A

50%LA L.
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A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A
button/coin cell shall be crushed by applying
the force on its flat surfaces. For cylindrical
cells, the crush force shall be applied
perpendicular to the longitudinal axis. /#5411
EARIR U A ' ) Tt s . A1/ T
TEHLE N AR R R s o AR T N A B 90
3 AR T it s

N/A

Each test cell or component cell is to be
subjected to one crush only. The test sample
shall be observed for a further 6 h. The test
shall be conducted using test cells or
component cells that have not previously
been subjected to other tests./A&F M bl &
HEah, JEHRAERZ s . 4R 5
FE i B i U EE6 /N

Cells and component cells meet this
requirement if their external temperature does
not exceed 170°C and there is no
disassembly and no fire during the test and
within six hours after this test. /Hi . L 2

K AEMRRIERE D LA JF6A N Y, AhER
HEEAEIE170°C, IF HIG/ iAo H KIS
KA.

38.3.4.7

Test T.7: Overcharge/it 75 F2

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The
duration of the test shall be 24 hours. The
minimum voltage of the test shall be as
follows: /7% &, L2451 il 15 B RR IR d
RFFEE 78 B LN BE i 7e v, DK ] 4y 24/)8
o R de /N F S A

(a) When the manufacturer's recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the
lesser of two times the maximum charge
voltage of the battery or 22V. /15 i 7 =
PRI 70 H AR AN I 18V, AR 55/ 78 He
P, Hs 2 T 325 PR ) e K 7 L L s ) 1 £
HR22VZ PN

(b) When the manufacturer's recommended
charge voltage is more than 18V, the
minimum voltage of the test shall be 1.2 times
the maximum charge voltage. /15 Hilid& 7 =
PRI 70 e IR R I 18V, AT 5 /N 78 L HY
s 427 s il 32 g B R FR) i K 7 L PRI ) 1.2

i
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There is no disassembly and no fire during
the test and within seven days after the test. /
FEDRR A AN AR TE ST TR, FE IG5 il A
T KIME

38.3.4.8

Test T.8: Forced discharge/5 i3 B

Each cell shall be forced discharged at
ambient temperature by connecting it in
series with a 12V D.C. power supply at an
initial current equal to the maximum discharge
current specified by the manufacturer. /{5 = &
T KA SR 1 2V R YR R AT
SR, I LR F R AR B FE TG HLR
hy 3 AR ) B KT HL HL UL

The specified discharge current is to be
obtained by connecting a resistive load of the
appropriate size and rating in series with the
test cell. Each cell shall be forced discharged
for a time interval (in hours) equal to its rated
capacity divided by the

initial test current (in ampere). /45 & I8 HL HA,
Tl R P I S L R R/ NI R
FAARARAT, B OISR I BORIN TR] (N )
hARUE 25 R AR HL R (52 ) o

There is no disassembly and no fire during
the test and within seven days after the test./

FENR PR RS OR TR, A S C 7 i A
T KMG KA
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T.1. Altitude simulation’= i,

Pre-testi® 46 i After testit % i Voltage
Mass after
The state of No. Voltag Voltag loss test/Voltage
cells % Ma:s e Mazs e JRE R pre-test S:f;jis
FEaRE 5 SR H T b s US 5 5 R/ -
@ V) (@) V) | ) | R
(%)
1# 586.58 25.18 586.48 25.17 0.017 99.96 Pass &%
at first cycle, in
fully charged 2# 586.65 25.19 586.61 25.18 0.007 99.96 Pass &%
- ?ta}%es - 3# 586.68 25.18 586.53 25.18 0.026 100.00 Pass &%
4“{ >4 }\ i‘”‘
%\Tlﬂ(j‘ Hi 44 586.65 25.17 586.43 25.17 0.038 100.00 Pass &%
5# 586.67 25.19 586.46 25.17 0.036 99.92 Pass &%
after 25 cycles 6# 586.75 25.19 586.55 25.18 0.034 99.96 Pass &%
ending in fully N
charged states T# 585.98 25.18 585.78 25.18 0.034 100.00 Pass &%
Lo5UEETE | 8% | 586.53 | 25.18 | 58639 | 25.18 | 0.024 100.00 | Pass &%
sk o# 586.57 25.17 586.51 25.17 0.010 100.00 Pass &%
10# 587.75 25.18 587.65 25.16 0.017 99.92 Pass &%
Notes 11:%: Ambient temperature ¥k /& 21.8°C
T.2. Thermal testif A%
Pre-testi 46 /i After testid i 5 Voltage
Mass after
The state of No. Voltag Voltag loss test/Voltage
cells o Ma:s o Mazs o R pre-test S;[ftus
FEaIRZS ] e ZEREN U L K AL 5 R/ -
(9 (V) (9) ) (%) TG H
(%)
1# 586.48 25.17 585.45 25.15 0.176 99.92 Pass &%
at first cycle, in
fully charged 2# 586.61 25.18 585.71 25.16 0.153 99.92 Pass &%
ifates 3# 586.53 25.18 585.47 25.15 0.181 99.88 Pass &%
/\‘ké? V N =223
/Eﬁ %\ﬁiﬁ% 4# 586.43 25.17 585.48 25.14 0.162 99.88 Pass &%
5# 586.46 25.17 585.46 25.13 0.171 99.84 Pass &%
after 25 cycles 6# 586.55 25.18 586.17 25.15 0.065 99.88 Pass &%
ending in fully =172, s¢5.78 | 25.18 | 58528 | 25.16 | 0.085 99.92 | Pass &%
charged states ‘ ‘ : : : ‘ ass =
LoSUERETE | 8% | 58639 | 25.18 | 58539 | 25.15 | 0.171 99.88 | Pass &%
FokE o# 586.51 25.17 585.51 25.14 0.171 99.88 Pass &%
10# 587.65 25.16 586.52 25.14 0.192 99.92 Pass &%
Notes yE#: Ambient temperature SRBiJE: 22.4°C
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T.3. Vibration#z3)

Report No.: BST20200313695001LBR

Pre-testi® 46 i After testit % i Voltage
Mass after
The state of No. Voltag Voltag loss test/Voltage
cells % Ma:s e Ma:s e Ji e 45} pre-test S:f;,is
P | o= | P e | PR e |k | RwEd |
(9) V) @ (V) (%) TR I LS
(%)
1# 585.45 25.15 585.42 25.15 0.005 100.00 Pass &%
at first cycle, in
fully chinged | 2% | 58571 | 2516 | 58562 | 2515 | 0015 | 9996 | Pass ik
?tates 3# 585.47 25.15 585.42 25.15 0.009 100.00 Pass &%
4}( » /) }\‘ i‘”‘
* éﬁjjﬁ " 4# 585.48 25.14 585.44 25.14 0.007 100.00 Pass &%
5# 585.46 25.13 585.42 25.12 0.007 99.96 Pass &%
after 25 cycles 6# 586.17 25.15 586.17 25.15 0.000 100.00 Pass &%
ending in fully 2, 1" se5 58 | 25.16 | 58528 | 25.15 | 0.000 99.96 | Pass i
charged states : : . . : : ass
JEOBUCHEER S | 8% | 58539 | 25.15 | 58533 | 25.15 | 0.010 100.00 | Pass &
AR o# | 58551 | 25.14 | 58542 | 25.14 | 0.015 100.00 | Pass ks
10# 586.52 25.14 586.52 25.14 0.000 100.00 Pass &%
Notes 738 Ambient temperature R5iEE: 23.0°C
T.4. Shock
Pre-testi® 46 i After testit i i Voltage
Mass after
The state of No. Voltag Voltag loss test/Voltage
cells % Ma:s e Ma:s e Ji 45} pre-test S:f;,is
P | om | P e | PR e |k | RwEde |
(9) (V) @ (V) (%) TR I LS
(%)
1# 585.42 25.15 585.32 25.15 0.017 100.00 Pass &%
at first cycle, in
fully chinged | 2F | 58562 | 2515 | 58557 | 2514 | 0009 | 9996 | Pass #rik
?tates 3# 585.42 25.15 585.42 25.15 0.000 100.00 Pass &%
4}( » /) }\‘ i‘”‘
# éﬁiﬁ "l a4 | sssas | 2504 | 58520 | 2504 | 0026 | 10000 | Pass i
5# 585.42 25.12 585.42 25.12 0.000 100.00 Pass &%
after 25 cycles 6# 586.17 25.15 586.17 25.14 0.000 99.96 Pass &%
ending in fully N
charged states T# 585.28 25.15 585.22 25.15 0.010 100.00 Pass &%
JEOBUCHEER S | 8% | 58533 | 25.15 | 58528 | 25.14 | 0.009 99.96 | Pass &
SR o# | 58542 | 25.14 | 58542 | 25.13 | 0.000 99.96 | Pass £
10# 586.52 25.14 586.52 25.14 0.000 100.00 Pass &%
Notes 738 Ambient temperature JR¥EEE: 22.7°C
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T.5. External short circuit #2855 5%

The state of cells No. External Peak temperature(C) Status
FEARA ETRS) P, 7 T e e U P2 (°C) RS
1# 57.3 Pass ##%
at first cycle, in fully 2# 57.6 Pass &%
e SIS 3# 58.0 Pass 7rH%
& 4# 58.3 Pass &%
5# 57.5 Pass &%
after 25 cycles 6# 57.6 Pass &%
gty [y poss 1
1E25 VAR I i 7e 4k 8# 58.1 Pass &%
& o# 57.5 Pass #i%
10# 57.6 Pass &%
Notes 73:8: Ambient temperature REiEE: 22.0°C

T.6. Test T.6: Impact / Crush/iEz: /3 &

The state of cells No. External Peak temperature('C) Status
FEatoIR A %' H, Y 2 Tz v Ui 2 (C) PR
AN
At first cycle at 50% 14 243 Pass i
of the design rated 12# 23.6 Pass &%
capacity
e 13# 22.6 Pass &%
6 55— U T X
Je DR FRBIUE 25 5 h 14# 23.6 Pass &%
o/ It R A
50% i AR 15# 24.1 Pass &%
After 25 cycles 16# 23.7 Pass k%
ending at 50% of the N
design rated 17# 229 Pass k%
capacity 18# 235 Pass 2%
250 7 8B R IS Ok 10# 23.4 Pass 2%
FFAE 75 5 50% 1)
A 20# 23.8 Pass &%
Notes 1:%: Ambient temperature #3835 &: 21.5°C

Add: Building No.23-24, Zhiheng Industrial Park, Guankouer Road, Nantou, Nanshan District, Shenzhen, Guangdong, China
Certificate Search: http://www.bst-lab.com, Tel: 400-882-9628, 8009990305, E-mail: christina@bst-lab.com Page 14 of 17



BEST SERVICE OF TESTING

1>
(Y
i/

T.7. Overchargeid % B

Report No.: BST20200313695001LBR

The state of cells No. Status
FEmRAS ETRS) g7k
21# Pass 4%
. _ 22# Pass &%
at first %yilz\ {I}% ;ﬁg%ﬁ;ﬁeﬁg states 03 Pass 4%
244# Pass &%
25# Pass &%
after 25 cycles ending in fully charged 26# Pass &%
SRS 27 Pass &
28# Pass &%
20# Pass &%
30# Pass &%
Notes 73:8: Ambient temperature RiEiEE: 22.3°C
Note:E: DC power supply test-protect the DC 1 it HiL U Il k-4
T.8. Forced dischargei& il
The state of cells No. Status
FERIRAS TRS) EE S
31# Pass &%
32# Pass &%
33# Pass &%
at first cycle, in fully discharged 34# Pass ikt
states 35# Pass &%
B U R 8 AT AR AS 364 Pass 2 f
37# Pass &%
38# Pass &%
39# Pass &%
40# Pass &%
41# Pass &%
42# Pass &%
after 25 cycles ending in fully 434 Pass it
discharged states 444 Pass &%
TE25 X ARFA 5 58 2 TR 454 Pass &%
46# Pass &%
AT# Pass &%
A8# Pass &%
Notes 11:%: Ambient temperature *Ei&: 22.1°C
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ol
Statement

1y AR A BALR L H] FAEHE ARSI

This report is invalid without the special seal for report of BST and the signatures of approver.

2 AR TREIIN R TE R

This report is invalid if is blotted out and deleted.

3 BACPAIRF I AIRA U, MRS 22 FOR 10 H A ) Feml S
If the applicant has any questions about results, shall submit to BST within
15 days.

4. AR DO 7 ) Prig AR 5T .
This report is responsible for the sample provided by the client only.

5. RAARPALVEN], AFERTEH MG BN E.
This report shall not be reproduced except in full, or extracted, without the written
approval of BST.

6. &AL SR T S BERE, 1 WA B AR ABAT A AR SR DT AT
The client should provide samples and relevant data, otherwise we will not bear any relevant
responsibilities.

--End of test report--
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